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JW-8BL-20-2-BT JW-28BL-20-2-BT
JW-8BL-20-2-FL JW-28BL-20-2-FL
JW-8BL-20-2-BTFL  JW-28BL-20-2-BTFL
JW-8BL~20R~2 JW-28BL-20R-2
JW-8BL-20R-2-BTFL  JW-28BL-20R-2-FL
JW-28BL—~20R-2-BTFL

JW-8BL-30-2-BT JW-28BL-30-2-BT
JW-8BL-30-2-FL JW-28BL-30-2-FL
JW-8BL-30-2-BTFL  JW-28BL-30-2-BTFL
JW-8BL-30R-2 JW-28BL-30R-2
JW-8BL-30R-2-BTFL  JW-28BL-30R-2-FL
JW-28BL-30R-2-BTFL

AUTOMATIC REVERSE FEED
AUTOMATIC FOOT LIFTER
CLOTH PULLER

SEIKO SEWING MACHINE CO., LTD.
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This is the parts list for auto back tack, auto foot lift, cloth puller mechanism

of JW machines. Common parts are indicated on the parts list of JW-8BL-20-2(1)/
JW-28BL-20-2(1)/JW-8BL-30-2(1)/JW-28BL-30-2(1). Refer to the parts list of
JW-8BL-20-2(1)/JW-28BL-20-2(1)/JW-8BL-30-2(1)/JW-28BL-30-2(1) together
when you use this parts list.
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INVD Bt
AUTOMATIC REVERSE FEED MECHANISM

.
sase || 3| HE
s g HE % T ZE DESCRIPTION
PARTS No. _‘rj E_L, E g
21858
1 |30714 ¥ | % *[*| 1 [BTHv2IL(L) KNUCKLE (UPPER)
2 |30715 k[ *|*|*| 1 [BTFyIILEY PIN
3 4839 ®| k| *|*| 2 [BTHY2ILE LG RETAINING RING
4 70561 ¥ x| k]| *| 1 BT H— BACK TACK CYLINDER
5 |70562 ¥ k[ *|%| 1 [BTFY2IL(TF) KNUCKLE (LOWER)
6 {18028 ¥ *|*| 2 [BTOYLH—ikéHRL SCREW M5X0.8 L=5.0
7 |70582 ¥ | kx| *| 1 |BTFHy2ILiEHil SCREW M10X1.25 L=20.0
8 |7003-A k| x| k| *| 1 |BTFY2ILIEHHRCAT) S Iy 40— SPRING LOCK WASHER
9 |27188 *[* k| 1 IBTHu2)LIEHRCT Y v— WASHER
10 |70567 ¥ % | *]|*| 2 [BESLE (T JOINT (ELBOW)
1113071101 | * [ %[ * | % | 1 [2viarTA(E) CUSHON RUBBER (UPPER)
12 30711-02 | * | *|* | *| 1 |ovsa T L(F) CUSHON RUBBER (LOWER)
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BERX LFiE
AUTOMATIC FOOT LIFTER MECHANISM

- | .
pags |c|t|T||us

et é 0 £ DESCRIPTION
No-IoARTs No| Z || E | S [aTy W

TIL{PIL

SEEE

LTS
1 [70555 k| % | k| x| 1 |FLZ7IYH— FOOT LIFTER CYLINDER
2 |30711-01 | * | *|*|*| 2 [HviarTL(E) CUSHION RUBBER (UPPER)
3 130711-02 | * | *|*|*| 2 |[9viarTA(TF) CUSHION RUBBER (LOWER)
4 170567 ¥+ %] 1 |[RESE(TILA) JOINT (ELBOW)
5 165013 ¥ [ % *|*%| 1 |RE3>(SC3W-6-6) JOINT (SC3W-6-6)
8 |70557 == *|*| 1 [FLSULA —FEEH FOOT LIFTER CYLINDER BRACKET
9 |70580 == x| €] 1 [FL Y —EE RS2 FOOT LIFTER CYLINDER SUPPORT
10 |28076 |- *[*]| 2 |[FLSUH—iEsHAl SCREW M6X1 L=18.0
11 (70593 * | % - 1 |[FLUUA —BEER FOOT LIFTER CYLINDER BRACKET
12 137031 ¥ x| - | -| 2 [FLYA—BEEHLEDHRLE SCREW M6X1 L=16.0
13 |28031 ¥ & -]1-| 2 [FLUUS —EERSHRIEHAL (E) SCREW M6X1 L=14.0
14 |10599 ¥l -| -] 2 [FLUVA—BEERZRESHRET v v— (L) |WASHER
15 |70594 ¥ %) - | = 1 [FLYYA —EEiRSHE FOOT LIFTER CYLINDER SUPPORT
16 |37100 ¥ *#| - - 2 |FLSYS —EERB2/RIEDHAL(F) SCREW M6X1 L=10.0
17 [10599 ¥l*] == 2 |FLYYOA—EERZRIEDRCT v v—(TF) |WASHER
18 (70556 | x| *|%| 1 |FLyvoL KNUCKLE
19 (30715 ¥ x| % x| 1 |FLFy2ILE PIN
20 14839 ¥ kx| x| 2 |FLFu2ILE L8R RETAINING RING
21 |70554 ¥ x| %] %] 1 |KB FOOT LIFTER LIFTING LEVER
22 |70085 ¥l*|*|%]| 1 |BREY HINGE STUD
23 |70136 * x| *|*| 1 |BZEEHAL SCREW 6.75X24 L=13.0
24 (10516 *l**| %] 1 |KBEVRL SCGREW STUD 1/4X32
25 |10517 ¥+ % x| 1 | KBEV LSV NUT
26 [70060-A | * [ =*|* | *| 1 |[HIFEXIFELHL PRESSER BAR SPRING
27 |70061-A | * |+ | * | *| 1 [BZEXIFEELH PRESSER BAR SPRING (AUXILIARY)




A—2— (). A—5—&Y#. 75V F ‘
ROLLER (LOWER), ROLLER FEED SHAFT, FEED CLUTCH




0—5—(F). O—5—%Y#, 45vF
ROLLER (LOWER), ROLLER FEED SHAFT, FEED CLUTCH

No.| Bl@a&ES — = | S 24 DESCRIPTION
PARTS NOJ i N f‘ QTY
AR
i Bl Il
1 [6031-01 [ *|*|*|*]| 2 [p—5—Hh/i—itHhl SCREW 11/64X40 L=7.2
2 |70509 * k| x| %] 1 |O—5—H/— ROLLER COVER
3 |70518 || %] | 1 [D—5—Z%Uss ROLLER FEED SHAFT
4 |70512 ¥|x|*|*x| 1 |O—5—(F) ROLLER (LOWER)
5 [10766 x| x| x| *| 2 |[B—5—(F)iHAal SCREW 1/4X32 L=1.0
6 |70510 ¥ x| *| %] 1 |O—5—FEYHE (L) ROLLER FEED SHAFT BASE (LEFT)
7 121112 k|| x| x| 2 |m—5—EYEE ()Ll SCREW 6.75X24 1=25.0
g |21138 ®| kx| x| 2 |[Ev PIN
9 (21141 | %) x| x| 2 |[Z—FILRPYLT (RHT) NEEDLE BEARING
10 |21140 #|*| x| *| 2 [D—>5—YEEHS— ROLLER FEED SHAFT COLLAR
11 110566 ¥ x| x| x| 4 |[O—F—EYEHT—1tHAL SCREW 1/4X32 L=55
12 |70511 kx| *| x| 1 |D—5—%Y8E (H) ROLLER FEED SHAFT BASE (RIGHT)
13 |21112 x| | x| %] 2 |B—5—EYEE(H)LHRLC SCREW 6.75X24 L=25.0
14 121138 x| x| *x|*x| 2 |[E> PIN
15 (21141 x| *x|*x]| x| 1 [Z—F)ILRZYT (F4T) NEEDLE BEARING
16 |28042 x| *| | *| 1 [953vFAMIELRLLESHRL SCREW M5X0.8 L=16.0
17 | 2067 ®| k| x| x| 1 [LLHRL SCREW 11/64X40 L=6.0
18 (11097 *| x| x| 1 [IEDRLITAF— SCREW PACKING (BRASS)
19 [70531C * k| x| *]| 1 |U5yF(#) FEED CLUTCH COMPLETE
20 |15909-01 | * | * | *| *| 1 |95uF&ik FEED CLUTCH BODY
21 (15909-02 | x| *| x| x| 1 [#5vF () FEED CLUTCH (RIGHT)
22 115909-03 | | * | *| x| 1 |4#5uyF (&) FEED CLUTCH (LEFT)
23 [15909-04 | *| x| x| x| & |45vFOo—>—ik FEED CLUTCH ROLLER GUIDE
24 |[15909-05 | * | * | * | *| 6 |¥5vFO—F— FEED CLUTCH ROLLER
25115909-06 | * | * | *| =| & |95vFr> FEED CLUTCH PIN
26 [15909-07 | * | x| *| *| 6 |95vyFAFYH FEED CLUTCH SPRING
27 |15909-08 | * | * | *| *| 1 |95vFH5— FEED CLUTCH COLLAR
28 15909-10 | #| * | * | *| 1 [#5vFRryTFEV L FEED CLUTCH STOP PIN
29 |70531 x| x| %] %] 1 |259yFLI— FEED CLUTCH CRANK
30 |35999 *| %] x| *| 2 [9F5yFLA—1kHRL SCREW M6X1 L=6.0
31 | 8044 k| % | | x| 12 [(U59FO—5—FiRiLHIL SCREW 1/8X44 L=6.0
32 | 8013 2| x| *|*| 2 [959FRELEHRAL SCREW 15/64X28 L=6.5
33 (28043 ¥|*|*| x| 2 |95vFhHhS—1kHhl SCREW M6X1 L=10.0
34 (70526 ¥ k| x| x| 1 [EHOVE FEED CLUTCH CONNECTING ROD
3570529 *| k| x| x| 1 EBOHOVFERL HINGE SCREW M8X1.25 L=9.5
36 70528 | k| x| %] 1 |Z—F)LRAFYLY NEEDLE BEARING
37| 4529 | kx| k] 1 |Dyuirpo— WASHER
38 (35054 * k| x| k]| 1 |Twip— WASHER
39 (28007 x| k| x| x| 1 [FEBOYFERCHvE NUT M8X1.25
40 70525 | k| x| x| 1 [{EEHL FEED CLUTCH DRIVING CAM
41110766-G | * | x| *| % | 2 [{BEHLLEHRL SCREW 1/4X32 L=70
42 (60100 k| x| x| 1 [Z—FILRPYLY NEEDLE BEARING
43 70530 | % | x| x| 1 |[$BEIHLLE AR RETAINING RING
44 170516 k| k| x| x| 1 | NwREEFRILE

MACHINE SUPPORTING BOLT




A—5—(L). 7—4LBR—5—%
ROLLER (UPPER), ROLLER BASE




A—5—(L), 7—4LA—5—2
ROLLER (UPPER), ROLLER BASE

No.| TR EE s — | BE o DESCRIPTION
PARTS NOJ ’ $ . $ QTY
||
SF3]7
1 |21116 *| % x| %| 1 |D—5—1RzFHEHRLC REGULATING THUMB SCREW
2 |70502 ¥|#|*%|*| 1 [OD—S—@zxk ROLLER PRESSER BAR
3 |70501 *|-|*|-| 1 |P—LO—F—5 ROLLER BASE
4 121112 x| x| %|%| 2 |O—5—&1LHRLC SCREW 6.75X24 L=25.0
5 118859 x|l x]%x] 1 |E> PIN
6 (70503 ® k| x| *| 1 |[O—F5—WIRTYY ROLLER PRESSER BAR SPRING
7 |70504 ® %] *| 1 |O—F—{RZ = ROLLER PRESSER BAR BRACKET
8 |10766 #|*|*]|*| 3 |[O—5—@aEEZEHHE SCREW 1/4X32 L=7.0
9 |70505 *| = %] -] 1 |L/A—EkE LEVER CONNECTION
10 {35154 *® k]| 1 [z EFEELERC SCREW 1/4X24 L=11.0
11 |35153 k| =% | 1 [z EIFEETY v— WASHER
12 |18826 ¥ -|*|-11|E> PIN
13 |35147C *| - *|-| 1 [#B|LEFLA—R) ROLLER PRESSER BAR LIFTING LEVER COMPLETE
14 135150 ¥ -1 *|-| 1 B2 EFLAA—ERL HINGE SCREW 5/16X24 L=19.5
15 |35151 ®|-|*|~-| 1 B EIFL/S—T v p— WASHER
16 | 70506 ¥ | x| x| 1 |n—5—= ROLLER FORK
17 |10639 x| x| %|*| 2 |D—>—BiEHhL SCREW 1/4X32 L=8.0
18 {70507 x| x| *| 1 |O—5—(F) ROLLER (UPPER)
19 | 70508 | *|*%| x| 1 |D—5—F> ROLLER PIN
20 |21141 k[ k| k]| | 2 |Z—FILAFYLS (54) NEEDLE BEARING
2111176 *¥|*|*|*]| 2 |[O—5—F2itHial SCREW 7/32X32 L=55




F—LO—5—&, F—F— s —
ROLLER BASE, PULLER CYLINDER




AP — P
PULLER CYLINDER, ROLLER BASE

No.| 1 RES - }— £ TS DESCRIPTION
PARTS NO T QlaTy
P
|||l
olojlo| o
D N
1 (30711 —*®| =% 1 |F—F5—25— PULLER CYLINDER
2 |70552 |l *]| - *| 1 |F—F—2UH—BfHR PULLER CYLINDER BRACKET
3 |30066 - *| - *| 2 | TS5V —HitiRiEHRL SCREW M5X0.8 L=12.0
4 70551 “|*|-1*| 1 |FP—LO—5—% ROLLER BASE
5 |30714 - *]-|*| 1 |FT—5—FvoIL KNUCKLE
6 (30715 k=% 1 |F—5—FvoILE> PIN
7 |4839 -l *®|=-|*| 2 |FT—5—F99ILE 1LER RETAINING RING
8 |70553 x| = k| 1Lk LEVER CONNECTION
9 [70567 -l *|-|*| 1 |[BEBEELE(TILA) JOINT (ELBOW)
10 | 70566 -1 *#|-|*| 1 |BBEELEXRF—}) JOINT (STRAIGHT)

_] O_




BHEBRTATH—
ADAPTOR FOR SYNCHRONIZER

AAYF,.aA—F
SWITCH, CABLE




BHBT7HIT5—

ADAPTOR FOR SYNCHRONIZER

= |
L
=Bl E _
%ﬁ&:%% t I cl\‘ iﬁim
= 21|
i S
~lalglz|? o DESCRIPTION
o [PARTS Mo S [ & [ 7| B S| & [aTv 5
| =N S =]
= |2E|2|e|T
i b b I G
| | | {wll ol o
SIFFFT]]
1 130169 k| * x| *|-| 1 [BHETFT 42— ADAPTOR FOR SYNCHRONIZER
2 {30170 ¥kl *| x| *[~-| 3 [(BHBFFTFI—1LHAL SCREW M4 x 0.7 L=16.0
3 |31208 | [k x) % |- | 3 [BEBFTATI—ILOTRER SPRING LOCK WASHER

AAYF,.aA—k
SWITCH, CABLE

= =
neEs|n|T|6|T HE

o™ 1 o |

No. 2| z|2 = DESCRIPTION
PARTS No. 5 g = Ig QTyY

_I, - | _II <=}

25]8)3
1 |70789 k| k| | * 1 |BTRHRAyFHRI SWITCH BUTTON
2 |70788 * ]| x| = 1 [BTRRAYFEEK PUSH BUTTON SWITCH
3 {70787 * %] | % 1 |IBTRARAYFE SWITCH BASE
4 |27174 AR RN 2 |IBTHRAMyFHILEHRL SCREW
5 139295 | x| % | * 2 |EFEF PIN CONTACT
6 39296 w | k| * | % 2 |ZFa—T PIN CONTACT COVER
7 (30151 IEIEIE: 1 [T Lhi— SWITCH COVER
8 {70599 w ] == 1 (%= CABLE
8 170560 - -] *|* 1 |17 =2 CABLE
9 (30022 -] *|=* 10 (=T I950F CABLE CLAMP
9 130022 * | k|- - 9 |r—IHes7 CABLE CLAMP
10 (8040 == *|=* 10 |93 71kHHal SCREW 9/64x40 L=8
10 |8040 %] - - 9 U371kl SCREW 9/64 x40 L=8
11 |30025 - - *|=* 10 |23 1EHRLT v v— WASHER
11130025 ¥ % |- - 9 |93 71kt Tyie— WASHER
12 |60466 * | k| k| % 1 |3x9% (15P) CONNECTOR (15P)
13 |60479 * | k] *| * 1 [ax92%h/3—(15P) CONNECTOR COVER (15P)
14 160543 AR RN 2 [aRORE PIN CONTACT

_‘I 2_




EERER1
AIR PRESSURE MECHANISM 1

JW-8BL-20-2-BTFL/JW-28BL-20-2-BTFL/JW-8BL-30-2-BTFL/JW-28BL-30-2-BTFL

_.1 3...




7 £ 1% 1
AIR PRESSURE MECHANISM 1
HJW-8BL-20-2-BTFL/JW-28BL-20-2-BTFL/JW-8BL-30-2-BTFL/JW-28BL-30-2-BTFL

. | |
BRES % g % % WR
I e T | e =
No-BARTS No| & | & | & | 3 [aTv G PESORIPTION
N ] [ae] |
Ml il &
M|o|0O| o
FIFT]Y
1 (30727 # x| *[x] 1 |LFrL—4& REGULATOR
2 130733 ® x| % | *| 1 [EHFT PRESSURE GAUGE
3 |70566 ® x| k| %] 1 |[BEEHEFEALL—F(D6) JOINT
4 130744 k| *|*x|*| 1 |[ZvFIL NIPPLE
5 130728 k|| %] %] 1 |LFL—E2TSHvk REGULATOR BRACKET
6 130729 * k| % | x| 2 |[TSHykibHial SCREW M6X1.0 L=12.0
7 130730 ¥ x| *|%| 2 |TSHvrikHREFVE NUT M6X1.0
8 |28578 ¥ x| x| x| 2 |[TSHrurlbHRCATIET Ty p— SPRING WASHER
9 |10599 #| k| *| x| 2 |TSHvkiEHRLTvr— WASHER
10 [40558 k| k[ * || 1 |YLALF2—T(d6-800mm) URETHANE TUBE ( ¢ 6-800mm)
11 |30720C |k w| x| 1 |ERAFQEHE SOLENOID VALVE COMPLETE (2 STATIONS)
12 |70567 ¥ % x| x| 1 |BEEHFTILR(P6) JOINT (ELBOW)
13(30720-02 | * | * || *| 2 1Ly SILENCER
14 |8130 * | x| x| 4 |FHFMALL WOOD SCREW
15 | 70566 ®| k| | %] 4 |EBEHFEAN—F JOINT (STRAIGHT)
16 [70571 ¥ *%|*| x| 1 |ZTF—F2—J(BT) AIR TUBE
17 |70572 *| k| *|*| 1 [ZTF—F2—TF(BT) AIR TUBE
18 |70573 |=1*|*| 1 |Z7—F2—TFL AIR TUBE
18 |70595 ¥|*|=-|-| 1 |ZTF—Fa—TFL AIR TUBE
19 | 70574 -|-|*|*| 1 |[ZP—Fa2—T(FL AIR TUBE
19 | 70596 #¥l*k|=-| 1 |ZF7—Fa2—TJFL AIR TUBE
20 |30750 * x| *[*x| 2 [TP—Fa—THEH/IVE AIR TUBE TIE
21'|30747 *|®|*|*x]| 1 |F—FIL CABLE
22 |30747 |k |*x|*| 1[5 —T CABLE
23 (30151 k| ®|%| 1 |aRo2h/8— CONNECTOR COVER
24 130186 * %) x| %] 3 |TRIFE PIN CONTACT
25 (30185 *| % *|x| 1 |3R226P) CONNECTOR (6P)
26 (30750 ¥ * kx| 1 [—TIBEEF/R CABLE TIE

-14-




AIR PRESSURE MECHANISM 2

EERR 2

JW-8BL-20R-2-BTFL/JW-28BL-20R-2-BTFL/JW-8BL-30R-2-BTFL/JW-28BL-30R-2-BTFL
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EEEFR2

AIR PRESSURE MECHANISM 2
B JW-8BL-20R-2-BTFL/JW-28BL-20R-2-BTFL/JW-8BL-30R-2-BTFL/JW-28BL-30R-2-BTFL

] d ] d
BaEs E—; 'q": E 'q‘;%:tﬁ
No. i E i E o4 DESCRIPTION
PARTS No. g % g $ QTY
gl hka
S8
1 130727 #[%]|%|*| 1 [LELL—% REGULATOR
2 130733 * x| %|*| 1 |[FEAHE PRESSURE GAUGE
3 [70566 | *| % || 1 |BREHFERF—F(d6) JOINT
4 |30744 kx| %|l*] 1 |[=wF NIPPLE
5 130728 | x| %[+ 1 [LFLL—RTSHvE REGULATOR BRACKET
6 |30729 x| x| *|*| 2 |TSHvbkikHhl SCREW M6X1.0 L=12.0
7 |30730 ¥|*|*|*%| 2 |TSryklkHCFHvk NUT M6X1.0
8 |28578 ¥ (x| % *| 2 | TSHvkEbRCATY ST Tviv— SPRING WASHER
9 (10599 *[*|*|*| 2 |[TSHukibhhlTviv— WASHER
10 40558 k| k| *|*| 1 | DAY Fa—TF(p6-800mm) URETHANE TUBE ( ¢ 6-800mm)
11 {39364 | *| | 1 |TBREAEE) SOLENOID VALVE (3 STATIONS)
12 | 70567 |k x| 1 |BEEHRFETILAR(PS) JOINT (ELBOW)
1313072002 | *|*|*| x| 2 |Hq4LoY SILENCER
14 18130 * || x| *| 4 |BHEFODARC WOOD SCREW
15 | 70566 ¥ | % | *|*| 6 |EREHFRF—F JOINT (STRAIGHT)
16 | 70571 *|xl*]|*| 1 |ZFP—F2—T BT AIR TUBE
17 |70572 *¥[*|*|*| 1 |ZTF7—F2—T@BND AIR TUBE
18 |70573 -l *| %] 1 |ZF—F2—T(FL AIR TUBE
18 (70595 * | * - 1 |Z7—F2—TFL AIR TUBE
19 (70574 |-l *|*| 1 |JZF—F2—T@FD AIR TUBE
19 (70596 ¥[*) -] - 1 |[ZTP—F2—T(FL AIR TUBE
20 70585 |- *|*| 1 |ZTP—F2—TF(R) AIR TUBE
20 70597 kx| -[-| 1 |ZP—F21—TR) AIR TUBE
21 | 70586 - ¥|[x| 1 |[Z7—F2—TR) AIR TUBE
2170598 ¥k -1-| 1 |[ZTF7—Fa2—TR) AIR TUBE
22 (30750 #| % * x| 3 | TP—Fa—THEET/ VL AIR TUBE TIE
23 (30747 # x|k x| 1 |5—F) CABLE
24 (30747 )| %% %| 1 |5 —Tn CABLE
25 130747 * | k| x|[x]| 1 [5—TJL CABLE
26 [30151-A | * [ *|*| % | 1 |ax24h/ —(6P) CONNECTOR COVER (6P)
27 130186 #|*|%|*| 3 |[akosy PIN CONTACT ‘
28 130187 ¥ k| k| *%| 2 |85 PIN CONTACT
29 130185 k| x|k || 1 |3R5%6P) CONNECTOR (6P)
30 [30750 ¥ | * | *| %) 1 (4—TILBEiEE/ VR CABLE TIE

_‘I 6_
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ACCESSORIES 1

JW—ktx*x-20R
JW=kkkk-30R
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TE&m1
ACCESSORIES 1

No. | P BE e - i 2% DESCRIPTION
PARTSNO|o |S|R|R|=|51813] aTY
o | N ] I M| | I
N EEMEE
HERREERE
1 |[8132-A AR E AR E AR A 1 |[BREF vyt ACCESSORIES PACK
2 |N3324 x| *%|—|-|*|*|-|-| 3 |4 DYX3 (#24) NEEDLE DYX3 (#24)
2 |N3324 =l =1*|*]--|*]%| 6 |& DYX3 (#24) NEEDLE DYX3 (#24)
3 |[70769 x|k -|-|*x|%x|-|-]| 5 [|FEY BOBBIN
3 |70769 == *| -] -|*]|*| 10 |[FEE> BOBBIN
4 [19473 w k| k| k| x|k |*]|x] 1 |[FFRRSq3— SCREW DRIVER (CROSS TYPE)
5 |8121 k[ k| k] k] k|*|%] 1 |[FSA3—P) SCREW DRIVER (SMALL)
6 |8120 k|| x| x| x| x| %] 1 [FSL—(h) SCREW DRIVER (MIDDLE)
7 |8118 ok k| k| k| k| k|| 1 |KSA3—(FK) SCREW DRIVER (LARGE)
8 |19462 # |k k| k| k) w|*]| x| 1 |AHRLUF DOUBLE HEAD WRENCH _
9 11171 kfk okl x]®]k|x]x]| 3 [EromT MACHINE HINGE CONNECTION PLATE
10 |6052 ¥l k] k| k]| *k| %] x| 6 |EUS(tiEHAKL WOOD SCREW
11 [11169 kel [k *| x| *|*x|%]| 3 |Eos BED HINGE
12 |11170 ¥l * x| x]x[*]%| 6 |[ExTibsHal BED HINGE SCREW
13 |10747 ¥k kx| x| *[*|%]| 1 |RALUF (1/16 12F) WRENCH (1/16 ™)
14 |19456 Lkl k| kl | kx| ®]| 1 [RALVF (23 WRENCH (2 mm)
15 [19457 kx| k x| x| %] x| 1 |XBLUF (2531) WRENCH (2.5 mm)
16 |19458 kx| *f* x| xf%]| 1 |KALLF (33Y) WRENCH (3 mm)
17 |19459 Lk ® | k) k| k% %] 1 |RALVF (43)) WRENCH (4 mm)
18 |19460 ¥lx |k |k x|l % *| x| 1 |KALVF (53) WRENCH (5 mm)
20 18125 k| k| k| k| k| k| % 1 [RZEL OILER
21 [11193 Flk k| k| kx| x]|%x]| 1 | OIL
22 13079 Rk * x| k] k] | 2 |<EU(000 mm) CHAIN (1000 mm)
23 (70197 Rk Lk Rk k|| 1 |<EY(O0 mm) CHAIN (90 mm)
24 110947 - * == [*]*] 1 |RETEYR THREAD STAND
24 (35254 kl*k|=|-)*k|*|=-|-| 1 |RITEYF THREAD STAND
25 70377 ¥=* === 1 |ERe DRIP PAN
25 |70519 = | * =l =1=1=] 1 AT DRIP PAN
25 (70171 === *|=-1*%]-] 1 @B=2F DRIP PAN
25 70517 Bl Bl Bl Bl I I I I I 105 DRIP PAN
26 |6055 ¥l k| *x| %] - === 8 |47 NAIL
26 |6055 o e R R E AR NAIL
27 |70524 =l *F| - x| - *] 1 |EEZIRAC HEAD REST SCREW
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Ne. EARTS No. $|2]?|3 5 T ety i
SIS IE2 (R
i b b B ET
1 | [N R e e d
RREER
9 |70199¢C #| k[ kR 1 |RILFH—F (£8) BELT GUARD COMPLETE
9 |70199DC -1-1-1=-1-1=* 1 |RJLFH—=F (%8) BELT GUARD COMPLETE
10 |70199-A |k *]|*%|*]*]| 1 |RILFT—F(H) BELT GUARD (RIGHT)
11 [70199-B | #|* | *|*]|*|*]| 1 |[RIWrH—F(F) BELT GUARD (LEFT)
12 |70199-C k| x|x|x]|x| 1 |RJFH— BELT GUARD COVER
13 |28080 # x| *[ k| k| x| 3 |RJLT—F(H) (K)EHERL SCREW M5X0.8 L=6.0
14 [70215 ® |kl *k|k|*]%]| 3 |NJLFH—FiLHAAL WOOD SCREW
15 [70199-E | #|*|*[*|*|*| 1 |RILFH—EiEhLHE BELT GUARD STAY
16 (12386 ¥ x| k] k| k] *| 2 [RJRH—FiRHIEOHHIESHRE SCREW 7/32X32 L=9.0
17 |10776 ¥ * k] k| k| %] 1 [NJLEH—FiRHIEOEIEHEF Y- WING NUT
18 |70189 k|| w|®| | 1 |[HHEEEXziEGE) SYNCHRONIZER SUPFPORT
18 170199-D [ -|-|-|-|=|*| 1 |RIFH—FiEhitHBiR BELT GUARD SUPPORT
19 |28076 * ¥kl x| ) 2 |BREBIABLEHRC SCREW M6X1 L=18
19 |28076 - -1 -|*]| 2 |RILFA—FiRhiEH2HLEDRE SCREW M6X1 L=18
20 |10599 R k| k|| k) - 2 BHEBFTZELEHRCTyr— WASHER ‘
20 [10599 =il X 2 (SN —FiRRIESZFEHRCT v v— [WASHER
21 |12418 *lkfxlk]|*k]|*| 4 |NJLRHA—1EHRL SCREW 13/64X32 L=9.0
22 |70199-F | *|*|*|*|*|*]| 1 |##BIA—F(FE) (CEH) AUXILIARY GUARD (FRONT) : for CE
23 |70199-G | * | *|*|*|*|*| 1 |#EHH—K(#®) (CEFR)

AUXILIARY GUARD (REAR) : for CE
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